



SIEVE ANALYSIS OF COARSE AGGREGATES (AASHTO T 27)

Client: Masterrock, LLC
Address: 3915 Goodrich Avenue
Sarasota, FL

Project Name: Masterrock Yard
File No.: 19-7018

Report Date: 01/20/20
Report No.: 24997

Sampled by: Mark Ochs
Tested by: Chris Oberhoff

Date Sampled: 01/03/20
Date Tested: 01/10/20

Sample ID	Standard Sizes of Coarse Aggregate ¹													
	Amounts Finer than Each Laboratory Sieve (Square Openings), weight percent													
Limits: Size No. 57	4 inches	3 1/2 inches	3 inches	2 1/2 inches	2 inches	1 1/2 inches	1 inch	3/4 inch	1/2 inch	3/8 inch	No. 4	No. 8	No. 16	No. 50
2020 Q1	—	—	—	—	—	100	95 to 100	—	25 to 60	—	0 to 10	0 to 5	—	—
						100	86	69	40	—	6.3	5.8	—	—

Notes: ¹ Table derived from the January 2020 FDOT Standard Specifications for Road and Bridge Construction, Section 901, Table 1.
Sample was obtained from on site stockpile of graded recycled concrete aggregate (RCA).

Our letters and reports are for the exclusive use of the client to whom they are addressed and shall not be reproduced except in full without the approval of the testing laboratory. The use of our name must receive our written approval. Our letters and reports apply only to the sample tested and/or inspected, and are not indicative of the quantities of apparently identical or similar products.



Jerry H. Kuehn, P.E.
Project Engineer
Florida License No. 35557